
Height:

1850-2170mm 6  baskets  

1550-1870mm 5  baskets  

1250-1570mm           4      baskets

Basket Size:

  W=Cabinet Size-50mm 

D=426mm 

  H=80mm 

Basket styles:

Wire

Flat

Oval

Panel

Q1601/01A1

300/400/450/500/600mm

16-18mm

m
in

5
2
5m

m

ИНСТРУКЦИЯ ПО МОНТАЖУ 
Twins Колонна 

Makmart Tall Unit



1

C 1PC

I   *8/*10/*12  PCS

F 1PC

D 1PC

B 1PC

A 1PC

K�3PCS
M5*35

L�2PCS

M6*25
M�2PCS

M6

N�5PCS
6*16

O�1PCS

M4*6

Q�41PCS (300-450)     
47PCS (500-600)

ST4*14

R�12PCS
M5*10

S�6PCS
M5*12

P�2PCS
M5*8

max 80kgs

T�2PCS
M6*35

Q�  ST4*14

x8

13.5kgs

100kgs

13.5kgs

13.5kgs

13.5kgs

13.5kgs

13.5kgs

max 67.5kgsmax 54kgs

H   *4/*5/*6

13.5kgs

13.5kgs

13.5kgs

13.5kgs

13.5kgs

13.5kgs

13.5kgs

13.5kgs

13.5kgs

J  2PCS (4 layers)
   3PCS (5/6 layers)

G  2PCS (4 layers)
     3PCS (5/6 layers)

D

Q

Min.525

58

32

204

64

46



2 4

53
L   M6*25

x2

K

L

O�   M4*6 M�   M6 N�   6*16 T�   M6*35

x1 x2 x2 x2

T

Q�  ST4*14

x21/27

S    M5*12

x6

C O

E

15

190

60

60

60

30

Min.525

20

60

20

Q

Layer “X”             “Y”
4 580
5 880 400
6 1180 590

“W”             “Z”

300-450       110

500-600       210
“X”

13.5

“W”

“Y”

Q

S

“Z”

13.5

280

Q�  ST4*14

x10

R�   M5*10

x12

N�  6*16

x3

K   M5*35

x3



7 8

9 10

Q�  ST4*14

x2

P�   M5*8

x2

6

ILoosen the part K
Adjust the upper and lower direction of the door plate

Loosen the part S at the same time
Adjust the left and right direction of the door plate

Loosen the part S
Adjust the part R to loose
Adjust the left and right perpendiculality of the door panel

Loosen the part M
Lock the part L
Adjust the front and rear 
perpendiculality of the door panel

Lock the part F after adjustment

Baskets fitting ①

Baskets fitting② Complete installation:

Part I fitting:

H  
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